e

— |

PORTCORPUS CHRISTI

March 31, 2025

Applications Review and Processing Team MC-148
Texas Commission on Environmental Quality
12100 Park 35 Circle .

Austin, TX, 78753

VIAFED EX

Subject: Industrial Wastewater Permit
Proposed Harbor Island Desalination Facility
Port of Corpus Christi Authority of Nueces County
CN: 600885248

Dear Ladies and Gentlemen,

The Port of Corpus Christi Authority of Nueces County (PCCA) formally submits this Industrial
Wastewater application for a proposed desalination facility on Harbor Island with a discharge in
the Gulf of America (Gulf) near Port Aransas, Texas.

The purpose of this project is to develop a sustainable water supply in an area reliant entirely on
[...]
Wastewater Individual Permit Application, Plain Language Template



Attachment A -4
USGS Map



J:\Prj\Port of Corpus Christi\Harbor Island Seawater Desalination Facility\TPDES 2025\GIS.aprx

Port of Corpus Christi Authority of Nueces County,
Harbor Island Seawater Desalination Facility,
Diffuser Location

Half Mile Radius)

vDischarge Shaft]

LEGEND

A Diffuser Location, Located within Texas State
Waters (<9 Nautical Miles Offshore)

O Half Mile Radius from Diffuser Location

Desalination Wastewater Effluent Pipe

(Underground)
/ Source:
/ USGS Topographic Quadrangles 7.5 Minute Series:
d Port Aransas, TX

0 1,000 2,000
(U, FEET
1" =2,000 FEET

1:24,000

PORT OF CORPUS CHRISTI AUTHORITY OF NUECES COUNTY
HARBOR ISLAND SEAWATER DESALINATION FACILITY
DIFFUSER LOCATION

USGS MAP
DRAWN BY: S WILSON | SCALE: PROJ. NO. TPDES 2025
CHECKED BY: L TISCHLER AS NOTED USGS Map
APPROVED BY: L TISCHLER |DATE PRINTED:
DATE: March 2025 3/20/2025

www.SiteMapLLC.com
Ph. 409-998-1834
Ph. 409-738-2133




Attachment A-5

Adjacent Landowner Map



J:\Prj\Port of Corpus Christi\Harbor Island Seawater Desalination Facility\TPDES 2025\GIS.aprx

Redfish Bay
(Oyster Waters)

Redfish Bay

-
- -
_ = ==Corpus
Christi Bay

Corpus Christi Ba
(Oyster Wa’e’?ﬁ“

Aransas Bay

LEGEND

: Facilty Boundary
|I| Adjacent Landowners

Adjacent Landowner Source:
Nueces County Appraisal District GIS Data
and Port of Corpus Christi Authority Provided Data

o)

0 500 1,000
(U, FEET
1" = 1,000 FEET

1:12,000

PORT OF CORPUS CHRISTI AUTHORITY OF NUECES COUNTY
HARBOR ISLAND SEAWATER DESALINATION FACILITY

ADJACENT LANDOWNER MAP

DRAWN BY: S WILSON | SCALE: PROJ. NO. TPDES 2025

CHECKED BY: L TISCHLER AS NOTED Adjacent Landowner Map

APPROVED BY: L TISCHLER | DATE PRINTED:

DATE: March 2025 3/28/2025

www.SiteMapLLC.com
Ph. 409-998-1834
Ph. 409-738-2133




Attachment A - 5-1

Adjacent Landowner List



MAPID [(OWNER NAME ADDRESS CITY STATE ZIP CODE
1 ERF PORT ARANSAS INC 555 N Carancahua St #700 CORPUS CHRISTI X 78401
2 MARTIN OPERATING PARTNERSHIP LP 4900 STONE RD KILGORE X 75662
3 PORT OF CORPUS CHRISTI AUTH P O BOX 1541 CORPUS CHRISTI X 78403
4 STATE OF TEXAS PO Box 12608 AUSTIN X 78711
5 TEXAS DEPARTMENT OF TRANSPORTATION 1701 S PADRE ISLAND DR CORPUS CHRISTI X 78403
6 TEXAS GENERAL LAND OFFICE 1700 CONGRESS AVE AUSTIN X 78701




Attachment A - 5-2
Adjacent Landowner Mailing Labels (on CD)



ERF PORT ARANSAS INC
555 N CARANCAHUA ST #700
CORPUS CHRISTI TX 78401

PORT OF CORPUS CHRISTI AUTH
PO BOX 1541
CORPUS CHRISTI TX 78403

MARTIN OPERATING PARTNERSHIP
LP

4900 STONE RD
KILGORE TX 75662

STATE OF TEXAS
PG BOX 12608
AUSTIN TX 78711

TEXAS DEPARTMENT OF
TRANSPORTATION

1701 S PADRE {SLAND DR
CORPUS CHRISTI TX 78403

TEXAS GENERAL LAND OFFICE
1700 CONGRESS AVE
AUSTIN TX 78701




Attachment

Public Involvement Plan Form



Texas Commission on Environmental Quality

Public Involvement Plan Form
for Permit and Registration Applications

The Public Involvement Plan is intended to provide applicants and the agency with information about
how public outreach will be accomplished for certain types of applications in certain geographical
areas of the state. It is intended to apply to new activities; major changes at existing plants, facilities,
and processes; and to activities which are likely to have significant interest from the public. This
preliminary screening is designed to identify applications that will benefit from an initial assessment
of the need for enhanced public outreach.

All applicable sections of this form should be completed and submitted with the permit or registration
application. For instructions on how to complete this form, see TCEQ-20960-inst.

Section 1. Preliminary Screening

New Permit or Registration Application
|:| New Activity - modification, registration, amendment, facility, etc. (see instructions)

If neither of the above boxes are checked, completion of the form is not required and does not
need to be submitted.

Section 2. Secondary Screening

Requires public notice,
Considered to have significant public interest, and
|:| Located within any of the following geographical locations:

Austin

Dallas

Fort Worth

Houston

San Antonio

West Texas

Texas Panhandle

Along the Texas/Mexico Border

Other geographical locations should be decided on a case-by-case basis

If all the above boxes are not checked, a Public Involvement Plan is not necessary.
Stop after Section 2 and submit the form.

Public Involvement Plan not applicable to this application. Provide brief explanation.

The Port of Corpus Christi Authority's application and proposed discharge is located 1.8 miles
offshore in the Gulf of Mexico/America (Gulf) and does not fall within one of the specific
geographic locations listed above. Additionally, because of the distance of the proposed discharge
in the Gulf, a case-by-case review of the location supported a conclusion under the Secondary
Screening that a Public Involvement Plan is not applicable to this application.

TCEQ-20960 (02-09-2023) Page 1 of 4



Section 3. Application Information

Type of Application (check all that apply):
Air Dlnitial DFederal DAmendment |:|Standard Permit |:|Title \Y

Waste |:|Municipal Solid Waste |:|Industrial and Hazardous Waste |:|Scrap Tire
DRadioactive Material Licensing DUnderground Injection Control

Water Quality

|:| Texas Pollutant Discharge Elimination System (TPDES)
|:|Texas Land Application Permit (TLAP)
|:|State Only Concentrated Animal Feeding Operation (CAFO)
|:|Water Treatment Plant Residuals Disposal Permit

[ ]Class B Biosolids Land Application Permit

|:| Domestic Septage Land Application Registration

Water Rights New Permit
|:|New Appropriation of Water

|:|New or existing reservoir

Amendment to an Existing Water Right
|:|Add a New Appropriation of Water
|:|Add a New or Existing Reservoir

|:|Maj or Amendment that could affect other water rights or the environment

Section 4. Plain Language Summary

Provide a brief description of planned activities.

TCEQ-20960 (02-09-2023) Page 2 of 4



Section 5. Community and Demographic Information

Community information can be found using EPA’s EJ Screen, U.S. Census Bureau information, or
generally available demographic tools.

Information gathered in this section can assist with the determination of whether alternative
language notice is necessary. Please provide the following information.

(City)

(County)

(Census Tract)
Please indicate which of these three is the level used for gathering the following information.

City County Census Tract

(a) Percent of people over 25 years of age who at least graduated from high school

(b) Per capita income for population near the specified location

(c) Percent of minority population and percent of population by race within the specified location

(d) Percent of Linguistically Isolated Households by language within the specified location

(e) Languages commonly spoken in area by percentage

(f) Community and/or Stakeholder Groups

(g) Historic public interest or involvement

TCEQ-20960 (02-09-2023) Page 3 of 4



Section 6. Planned Public Outreach Activities

(a) Is this application subject to the public participation requirements of Title 30 Texas
Administrative Code (30 TAC) Chapter 397

l:l Yes No

Yes No

If Yes, please describe.

If you answered “yes” that this application is subject to 30 TAC Chapter 39,
answering the remaining questions in Section 6 is not required.
(c) Will you provide notice of this application in alternative languages?

Yes No

Please refer to Section 5. If more than 5% of the population potentially affected by your
application is Limited English Proficient, then you are required to provide notice in the
alternative language.

If yes, how will you provide notice in alternative languages?

Publish in alternative language newspaper

Posted on Commissioner’s Integrated Database Website
Mailed by TCEQ’s Office of the Chief Clerk
Other (specify)

(d) Is there an opportunity for some type of public meeting, including after notice?

Yes No

(e) If a public meeting is held, will a translator be provided if requested?

Yes No

(f) Hard copies of the application will be available at the following (check all that apply):
TCEQ Regional Office TCEQ Central Office

Public Place (specify)

(b) If yes, do you intend at this time to provide public outreach other than what is required by rule?

Section 7. Voluntary Submittal

public participation requirements.

Will you provide notice of this application, including notice in alternative languages?
Yes No
What types of notice will be provided?

Publish in alternative language newspaper

Posted on Commissioner’s Integrated Database Website
Mailed by TCEQ’s Office of the Chief Clerk
Other (specify)

For applicants voluntarily providing this Public Involvement Plan, who are not subject to formal

TCEQ-20960 (02-09-2023) Page 4 of 4



Attachment T-1

Technical Report



ATTACHMENT T-1
TECHNICAL REPORT

The Port of Corpus Christi Authority of Nueces County, Texas (PCCA) intends to
construct a desalination facility (the “Facility”) on Harbor Island to produce reliable
wholesale water for the Coastal Bend region beyond its current freshwater sources. Lake
Corpus Christi, Choke Canyon Reservoir, Lake Texana and the Colorado River currently
provide raw water to the region. Recent droughts with increased water demand have
emphasized the continued need to find additional drought-proof water sources for the
Coastal Bend region. PCCA has requested authorization to divert up to 350,000 acre-
ft/year (maximum diversion rate of 217,000 gallons/minute (gpm)) of State Water from the
Gulf of Mexico (‘State Water’) to the Facility to produce 100 million gallons per day (MGD)
(112,000 acre-ft/year) of desalinated product water. Product water will be distributed on
a wholesale basis to municipal and industrial entities.

Facility Description

The proposed desalination facility will be located on Harbor Island. The seawater intake
will be located in the Gulf of America (Gulf), approximately 1.5 miles from the nearest
shoreline.

Pre-treatment of the seawater will include removing suspended sediment (total
suspended solids — TSS) using several clarification and filtration pretreatment processes,
each successively removing smaller particles. The pretreated seawater, which will have
essentially all particulate solids removed, will be desalinated using reverse osmosis.
Reverse osmosis concentrates the salts (total dissolved solids — TDS) in the seawater in
a brine reject stream and produces low TDS in the permeate (product water). The
permeate will then be treated to reduce corrosiveness, chlorinated, and distributed to
users in the coastal bend counties. The suspended solids will be concentrated into a dried
sludge for offsite disposal. The dewatering filtrate, thickener supernatant and the brine
reject stream are combined and will be discharged to the Gulf through a high-rate effluent
diffuser.

The principal unit processes in the desalination facility are:
+ Intake screens to remove large particulates from seawater

* Intake clarification with chemical coagulation to remove algae and suspended
solids

« Strainers to remove fine debris

« Ultrafiltration to remove fine TSS

* Reverse Osmosis to remove TDS

« Calcite filters to add alkalinity to the permeate to reduce its corrosiveness
« Chlorination

» Distribution pumping



* Energy recovery
* Discharge of the membrane brine or reject under a TPDES permit
+ Thickening of the clarifier underflow

- Consolidation of the ultrafiltration membrane backwash solids with thickened
clarifier underflow

+ Dewatering of consolidated sludge streams

« Discharge of the RO brine reject, thickener supernatant, and dewatering filtrate
through a high-rate diffuser located in the Gulf.

Figure 1 is the desalination facility process flow diagram.

The proposed desalination facility is expected to operate with a desalination recovery rate
from 40 to 50%, meaning that 40% to 50% of the pre-treated seawater that enters the
reverse osmosis (RO) units becomes desalinated product water, with the balance of the
water (called RO retentate or RO reject) as a higher salinity brine wastewater. Other
wastewater flows are generated as reject from the pre-treatment system; they are
combined with the RO retentate to produce the expected total of 191.2 MGD of
wastewater at 40% recovery, or 132.9 MGD at 50% recovery. The salt content of the
other wastewater flows is essentially the same as the source seawater; water treatment
chemicals are dosed at concentrations in the low milligram per liter (mg/L) range and will
not significantly impact salinity. The water balances for the facility operating at 40% and
50% recovery are shown in Table 1 and 2, respectively.

Effluent Diffuser

PCCA seeks authorization for an offshore location for the discharge of wastewater (brine)
from the Harbor Island Facility. Locating the outfall in the Gulf will require routing the
effluent pipeline under the Aransas Pass Channel, the Lydia Ann Channel, and San Jose
Island. Siting the outfall in the Gulf will be a substantial cost; however, PCCA recognizes
that for discharge of the large volume of wastewater associated with production of 100
MGD of desalinated water, an outfall in the open Gulf life enables flexibility and
adaptability in managing brine discharge. The location selected is outside of areas
designated for navigation and anchorage. The center of the diffuser will be approximately
9,800 ft (2,987 meters [m]) from shore at its nearest point, and approximately one-half
mile (810 m) from the Harbor Island Desalination Facility intake to avoid entrainment of
the diluted brine plume. The anticipated latitude/longitude of the diffuser is 27.848836°N,
97.009531°W. The coordinates could shift slightly during the detailed design phase based
on a more detailed bathymetric survey and geotechnical study.

The effluent will be discharged through a high-rate diffuser that has a minimum exit
velocity at each port = 3 m/sec that will generate sufficient energy and momentum to
assure rapid mixing of the effluent with the surrounding seawater. The diffuser will have
25 risers with two ports/riser for a total of 50 ports. Risers are located at 6.25-m intervals
on the diffuser barrel resulting in a total diffuser length of 150 m. The diffuser conceptual
design is provided in Attachment T-4.



Table 1. Water balance for the proposed 100 MGD desalination facility operating
at a 40% recovery rate.

craracterc Desanaton | Deeeton [ pesaiator | unte
Total required intake flowrate: 301.4 MGD
Marine life screening and return 10.6 MGD
Total intake tunnel flowrate 312 MGD
Production flowrate (desalinated water): 100.0 MGD
Recovery rate of desalination process: 40 %

RO retentate flowrate: 150.0 MGD
Other waste flows: 41.2 MGD
Permitted Outfall flowrate: 191.2 MGD

Table 2. Water balance for the proposed 100 MGD desalination facility operating
at a 50% recovery rate.

Craractorisis Dosalnaton | Dosalnatn | Desaltaton | s
Total required intake flowrate: 241.2 MGD
Marine life screening and return 10.6 MGD
Total intake tunnel flowrate 251.8 MGD
Production flowrate (desalinated water): 100.0 MGD
Recovery rate of desalination process: 50 %

RO Retentate flowrate: 100.0 MGD
Other waste flows: 329 MGD
Permitted Outfall flowrate: 132.9 MGD




coarsescreens

Clarters

Intake Pumps

o Underflow Pumps

Feed Pumps

UF Reject Pumps

_“_“ : | m
LP Pumps a

“ .
Feed Pumps
Clarifier Sludge o
! J

HP Pumps.

« T

Water Supply Pumps.

1 Qutfalloot

Brine Pumps

FP Feed Pumps

- -

Port of Corpus Christi
Proposed Desalination Plant
Harbor Island Site
Corpus Christi, Texas

PROCESS FLOW DIAGRAM

A FIGURE
amec foster wheeler "< 1

Application (00133




Attachment T-2
Facility Plot Plan



Dessrplion

[ For ] Gao]

RARSONS
TBPE REG, NO. F-8008

9101 BURNET RD

SUITE #210
(512) 718-6000

AUSTIN, TX

PORTCORPUS CHRISTI®

CHRISTI AUTHORITY
ND DESALINATION FACILITY

NON-JURISDICTIONAL WETLANDS
(AJD SWG-2019-00245)

g
>
=z
5
o

JURISDICTIONAL WETLANDS